
Board of Directors Meeting 

April 23, 2024 

2:15pm 



695 Moores Creek Lane | Charlottesville, Virginia 22902-9016     

434.977.2970 

434.293.8858 

www.rivanna.org 

BOARD OF DIRECTORS 

Regular Meeting of the Board of Directors of the Rivanna Water & Sewer Authority 

DATE: APRIL 23, 2024 

LOCATION: Rivanna Administration Building (2nd Floor Conference Room), 

695 Moores Creek Lane, Charlottesville, VA 22902 

TIME: 2:15 p.m. 

AGENDA 

1. CALL TO ORDER

2. AGENDA APPROVAL

3. MINUTES OF PREVIOUS BOARD MEETING ON MARCH 26, 2024

4. RECOGNITION

a. Resolution of Appreciation for Gary O’Connell

5. EXECUTIVE DIRECTOR’S REPORT

6. ITEMS FROM THE PUBLIC

Matters Not Listed for Public Hearing on the Agenda
[...]

SUPERVISOR
Engineering 
Inspectors

IT Technician

Accounts Receivable 
Technician

DEPUTY EXECUTIVE DIRECTOR

Executive
Assistant

Senior Accountant

MANAGER
Finance

Sustainability & 
Grants Coordinator

Outreach & 
Communication 
Coordinator

Business Analyst

GIS Coordinator

BOARD OF DIRECTORS
RIVANNA SOLID WASTE AUTHORITY

DIRECTOR
SOLID WASTE

MANAGER
Solid Waste

ASSISTANT 
MANAGER
Solid Waste

ASSISTANT 
MANAGER
Recycling

Scale Clerk
(2)

Driver/Equipment 
Operator
(4)

Operator/Attendant
Ivy MUC
(7)

Operator/Attendant
Grounds Ivy MUC

Operator/Attendant
County Centers
(6)

Operator/Attendant
McIntire/Baling Fac.
(4)

Driver/Equipment 
Operator
(5)

IT Technician
SCADA

HR Associate – 
Recruitment & 
Development

Safety Associate

RIVANNA AUTHORITIES
Succession Management & 
Organizational Development Plan 
for FY 2027 - 2028

Accountant/
Procurement

DEPARTMENT
Executive:
Administration & Communications:
Finance & Information Technology:
Engineering & Maintenance:
Operations & Environmental Services:
Solid Waste:
_____________________________
                                        TOTAL FTEs

FTEs
3
8

17
34
52
33

________
147

Chemist – Industrial 
Pretreatment

Chemist – Research 
and Compliance

April 23, 2024



April 23, 2024

BOARD OF DIRECTORS
RIVANNA WATER & SEWER AUTHORITY

One employee per position unless noted in parenthesis ()

Accounts Payable 
Technician

Accounting
Associate

MANAGER
Information 
Technology

IS 
ADMINISTRATOR
Core

IS 
ADMINISTRATOR
Production

IS 
ADMINISTRATOR
ERP

IS 
ADMINISTRATOR
Assistant

DIRECTOR
ENGINEERING & MAINTENANCE

MANAGER
Engineering

Administrative 
Office Technician

Project Engineer
(6)

Asset Management/

Facilities 
Coordinator

MANAGER
Maintenance

Maintenance
Worker

Mechanic
(11 + 1)

Mechanic
Helper

Vehicle/Equipment 
Mechanic

Industrial Controls/
Instrumentation 
Specialist

MANAGER
Laboratory &
Ind. Pretreatment

MANAGER
Wastewater Plants

IS 
ADMINISTRATOR
Assistant

ASSISTANT 
MANAGER
Maintenance

Chemist
(3)

ASSISTANT 
MANAGER
Wastewater

Operator
Urban Area
(10)

Operator
Glenmore

Operator
Scottsville

Relief Operator
All Plants
(2)

SUPERVISOR
Wastewater
Treatment Plant

MANAGER
Water Plants

ASSISTANT 
MANAGER
Water

Operator
Urban Area
(15 + 1)

Operator
Crozet
(2.6)

Operator
Scottsville
(1.4)

Relief Operator
All Plants
(3)

SUPERVISOR
Water
Treatment Plant (2)

EXECUTIVE DIRECTOR

Water Quality 
Specialist

DIRECTOR
ADMINISTRATION & COMMUNICATIONS

MANAGER
Human Resources 

Administrative 
Assistant

Payroll & Benefits 
Coordinator

DIRECTOR
OPERATIONS & ENVIRONMENTAL SERVICES

New Position
FTE Increase

MANAGER
Safety

DIRECTOR
FINANCE & INFORMATION TECHNOLOGY

Water Resources
Coordinator

Engineering
Inspector
(5)

SUPERVISOR
Engineering 
Inspectors

IT Technician

Accounts Receivable 
Technician

DEPUTY EXECUTIVE DIRECTOR

Executive
Assistant

Senior Accountant

MANAGER
Finance

Sustainability & 
Grants Coordinator

Outreach & 
Communication 
Coordinator

Business Analyst

GIS Coordinator

BOARD OF DIRECTORS
RIVANNA SOLID WASTE AUTHORITY

DIRECTOR
SOLID WASTE

MANAGER
Solid Waste

ASSISTANT 
MANAGER
Solid Waste

ASSISTANT 
MANAGER
Recycling

Scale Clerk
(2)

Driver/Equipment 
Operator
(4)

Operator/Attendant
Ivy MUC
(7)

Operator/Attendant
Grounds Ivy MUC

Operator/Attendant
County Centers
(6 + 3)

Operator/Attendant
McIntire/Baling Fac.
(4)

Driver/Equipment 
Operator
(5)

IT Technician
SCADA

HR Associate – 
Recruitment & 
Development

Safety Associate

RIVANNA AUTHORITIES
Succession Management & 
Organizational Development Plan 
for FY 2028 - 2029

Accountant/
Procurement

DEPARTMENT
Executive:
Administration & Communications:
Finance & Information Technology:
Engineering & Maintenance:
Operations & Environmental Services:
Solid Waste:
_____________________________
                                        TOTAL FTEs

FTEs
3
8

18
35
54
36

________
154

Chemist – Industrial 
Pretreatment

Chemist – Research 
and Compliance

MANAGER
Regulatory 
Compliance 

Accounting 
Associate / AP-AR





BOARD OF DIRECTORS
RIVANNA WATER & SEWER AUTHORITY

One employee per position unless noted in parenthesis ()

Accounts Payable 
Technician

MANAGER
Information 
Technology

IS 
ADMINISTRATOR
Core

IS 
ADMINISTRATOR
Production

IS 
ADMINISTRATOR
ERP

IS 
ADMINISTRATOR
Assistant

DIRECTOR
ENGINEERING & MAINTENANCE

MANAGER
Engineering

Administrative 
Office Technician

Project Engineer
(6)

Asset Management/

Facilities 
Coordinator

MANAGER
Maintenance

Maintenance
Worker

Mechanic
(13)

Mechanic
Helper

Vehicle/Equipment 
Mechanic

Industrial Controls/
Instrumentation 
Specialist (2)

MANAGER
Laboratory &
Ind. Pretreatment

MANAGER
Wastewater Plants

IS 
ADMINISTRATOR
Assistant

ASSISTANT 
MANAGER
Maintenance

Chemist
(3)

ASSISTANT 
MANAGER
Wastewater

Operator
Urban Area
(11)

Operator
Glenmore

Operator
Scottsville

Relief Operator
All Plants
(2)

SUPERVISOR
Wastewater
Treatment Plant

MANAGER
Water Plants

ASSISTANT 
MANAGER
Water

Operator
Urban Area
(17)

Operator
Crozet
(2.6)

Operator
Scottsville
(1.4)

Relief Operator
All Plants
(3)

SUPERVISOR
Water
Treatment Plant (2)

EXECUTIVE DIRECTOR

Water Quality 
Specialist

DIRECTOR
ADMINISTRATION & COMMUNICATIONS

MANAGER
Human Resources 

Administrative 
Assistant
(3)

Payroll & Benefits 
Coordinator
(2)

DIRECTOR
OPERATIONS 

New Position
FTE Increase

MANAGER
Safety

DIRECTOR
FINANCE  

MANAGER
Water 
Resources

Engineering
Inspector
(5)

SUPERVISOR
Engineering 
Inspectors

IT Technician

Accounts Receivable 
Technician

DEPUTY EXECUTIVE DIRECTOR

Executive
Assistant

Senior Accountant

MANAGER
Finance

Sustainability & 
Grants Coordinator

Outreach & 
Communication 
Coordinator

Accountant

GIS Coordinator

BOARD OF DIRECTORS
RIVANNA SOLID WASTE AUTHORITY

DIRECTOR
SOLID WASTE

MANAGER
Solid Waste

ASSISTANT 
MANAGER
Solid Waste

ASSISTANT 
MANAGER
Recycling

Scale Clerk
(2)

Driver/Equipment 
Operator
(4)

Operator/Attendant
Ivy MUC
(7)

Operator/Attendant
Grounds Ivy MUC

Operator/Attendant
County Centers
(9)

Operator/Attendant
McIntire/Baling Fac.
(4)

Driver/Equipment 
Operator
(5)

IT Technician
SCADA

HR Associate – 
Recruitment & 
Development

Safety Associate

RIVANNA AUTHORITIES
Succession Management & 
Organizational Development Plan 
for FY 2034 - 2035

Accounting 
Associate / AP-AR
(2) DEPARTMENT

Executive:
Administration & Communications:
Finance: 
Information Technology:
Legal & Procurement:
Engineering & Maintenance:
Operations:
Environmental Services:
Solid Waste:
_____________________________
                                        TOTAL FTEs

FTEs
4

11
9

11
4

37
47
10
36

________
169

Chemist – Industrial 
Pretreatment

Chemist – Research 
and Compliance

MANAGER
Regulatory 
Compliance 

Business Analyst

DEPUTY EXECUTIVE DIRECTOR

DIRECTOR
 INFORMATION TECHNOLOGY

IT Technician

DIRECTOR
ENVIRONMENTAL SERVICES

DIRECTOR
LEGAL & PROCUREMENT

Administrative 
Assistant

Procurement

Regulatory & 
Compliance

April 23, 2024

Reclassify - Relocate

April 23, 2024



Summary in 2023

8 key positions have been identified for potential 
retirements within the next 5 years

Potential successors have been identified for 
many of the vacancies

Organizational changes have been planned to 
support the Succession Management Program

Training will be provided through our Leadership 
Development Program



Questions and 
Comments?



Wastewater 
Program Review

1

DAVE TUNGATE 

DIRECTOR OF OPERATIONS AND 
ENVIRONMENTAL SERVICES

BOARD OF DIRECTORS MEETING

APRIL 23 ,  2024Moores Creek Advanced Water Resource Recovery Facility
15 MGD Plant on 80 acres



4  Wastewater 
Facilities

WWTP

WWTP
WWTP

WWTP

Stone Robinson

Glenmore

Scottsville

Moores Creek15 MGD

0.007 MGD

0.38 MGD

0.2 MGD



Sewer Pump 
Stations at 

Moores Creek

Moores Creek Pump Station 

Rivanna Pump Station



4

Holding Ponds

Primary Treatment

Secondary Clarifiers

Biological Treatment

Equalization Basins

Screens 



5

Moores Creek “Wet Side”

Secondary Clarifiers

Admin Building

Aeration Basins

Primary Clarifiers

Chemical storage



Moores Creek 
“Solids side”

Outfall

Solids handling 

building

UV channels

Methane Sphere

3 Primary digesters

Tertiary Filters



Band Screens

remove debris from 
wastewater after the 

pump stations 



Debris 

removed by the 
band screens



Grit Removal System
Grit removed 



Primary 

Clarifiers

sludge removal by 

settling and 

removal of floating  

grease/oils



Moores Creek 

Odor Control 

removes odors from 

gases under primary 

clarifier covers



Crozet sewer   

Odor Control 

Reduces odors in 

sewer line from Crozet 

to Charlottesville 

Odor control from Crozet 

costs about $390,000/year

Crozet pump station 4

Crozet Flow 

Equalization 

Tank 

Odor control 

system 



Crozet sewer   

Odor Control 

Vendor provides 

chemicals and 

equipment for odor 

control at pump 

stations 1,2, and 4 

Crozet pump station 2

Odor control 

system 



Biological 

Treatment

enhanced 

nutrient removal 

by microbes



Secondary Clarifiers

Final stage of sludge removal 



Sand Filters
remove small particles prior to UV disinfection 



Ultraviolet light channels
disinfects wastewater effluent flow



Outfall to Moores Creek



Centrifuge 

dewaters 

anerobic sludge 

from digesters



Dewatered 

solids or 

Biosolids 

Moores Creek 

generated approx. 

14,000 tons of 

biosolids in 2023

and made 545 trips to 

compost facility 



Moores Creek Nutrients



Wastewater Plant 
Performance Testing

Monthly compliance reports are sent to VaDEQ

Moores Creek

•Dissolved  oxygen    Daily

•pH       Daily

•Total Suspended Solids   5 times a week

•Ammonia      5 times a week 

•Escherichia coli bacteria   4 times a week

•Total Phosphorus    2 times a week

•Total Nitrogen     2 times a week

•Chemical Biological Oxygen Demand 1 time a week



Moores Creek 
septic station

approx. 9 million 

gallons of septic and 

6,100 transactions in 

CY 2023



Amount of Wastewater Treated  

Wastewater Facility Name Total Annual Flow (MG)

Moores Creek 3,500

Glenmore 44.8

Scottsville 20.66

Stone Robinson 0.61



Moores Creek Advanced Water 
Resource Recovery Facility

Facility Class I

Treats all WW from City of Charlottesville 
and Albemarle County

15 MGD Capacity

Staffed 24 hours/365

2 Operators per shift

4 shifts per week  

Glenmore Wastewater 
Treatment Plant

Facility Class III

Treats all WW from Glenmore 
Subdivision and Adjacent Sewered Areas

0.381 MGD Capacity

Staffed  4 hours/365

1 Operator per shift

2 shifts per week 

  

Scottsville Wastewater 
Treatment Plant

Facility Class III

Treats all WW from Town of Scottsville 
and Adjacent Sewered Areas

 0.2 MGD Capacity

Staffed 4 hours/365

1 Operator per shift

2 shifts per week 

  

Stone Robinson Wastewater 

Plant

Treats all WW from Stone Robinson 
School 

7,000 Gallons/day Capacity

Staffed 1 hour/365

1 Operator per shift

2 shifts per week

 

Wastewater Treatment Plants

Class 1 or Less Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 Operator

Class 1 or Less Operator

Class 1 or Less Operator

Relief Operators

Management Staff

9 Total 

Operators

2 Total 

Operators

Class 1 or Less Operator

Total Wastewater Operators: 16

 
Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

Class 1 or Less Operator

2 Total 

Operators

3 Total



Wastewater License Number of Operators

Class 1 7

Class 2 6

Class 3 1

Class 4 -

Unlicensed Trainee 1

Total Wastewater Operators 15*

Wastewater Staff Licenses 

*- Wastewater currently has an open position



Industrial Waste 

Pre-Treatment 

Program



Purpose of the program

• Protect the sewer system and 
the processes in the wastewater 
treatment plants by having 
discharge limits

• Required by Environmental 
Protection Agency and Virginia 
Department of Environmental 
Quality (VaDEQ)



Virginia Pollutant Discharge Elimination System

•VaDEQ Requirements: 

• Implement a pretreatment program that complies with the 
EPA’s Clean Water Act of 1972

• Submit an annual report on the pretreatment program by 
January 31st of each year



Discharge limits

• Pretreatment program looks 
at the following constituents: 

  
•Fats Oils and Greases (FOG)

•Metals (Manganese, Copper, Lead, 
heavy metals)

•Nutrients (Nitrogen and Phosphorus)

•pH (discharge must be between 6.0 
and 9.0)

•Chemical Biochemical Oxygen 
Demand 



Identifying Industrial Users 

• Significant Industrial User (SIU) 
◦  Categorical (metal finishing, semiconductor manufacturing, etc.)

◦  Non-categorical (discharges more than 25,000 gal/day or has 
potential to adversely affect our treatment process)

• Businesses with processes that discharge pollutants of 
concern to the sewer system  

◦  Restaurants

◦  Breweries and Wineries 

◦  Food Preparation facilities

◦  Soft drink bottling facilities



Current Industrial Permits

• RWSA currently has 3 SIUs in the pretreatment program:

•New permits were issued for all 3 on July 1, 2022 and will expire on June 30, 2025.

•Each industry is required to submit a semi-annual report for the periods ending in June 
and December of each year.



Wastewater Department Budget ~FY 2025~ 

33

• $22.9 million
➢$11.2 million for debt service
➢$4.5 million for central support (Finance, IT, HR, Engineering, Maintenance,
 Lab services)
➢$1.7 million for employee salaries 
➢$1.4 million – utility costs (electricity, natural gas)
➢$1.1 million for wastewater treatment chemicals  
➢$1.1 million (odor control, biosolids disposal and trucking)
➢$0.8 million – communication lines, IT, misc. supplies, professional services
➢$1.1 million for operations and maintenance

• treated 3.4 billion gallons of wastewater in FY 2023

• at the cost of $0.67 per 100 gallons of wastewater 



Questions?


	_RWSA Board Packet Cover Sheet
	2- RWSA Board Meeting Agenda Apr 23, 2024
	3- DRAFT RWSA Minutes.2024.03.26
	4a-RSWA & RWSA O'Connell Resolution
	5- Exec Dir Report April 23, 2024
	8a- Finance Memo Feb 2024
	8a- RWSA FIN STMTS-FEB 2024
	8a- Urban Flows Water&Wastewater-Historical Chart-Feb 2024
	8b- Operations Board Report March 2024
	8c- CIP Projects Report April 2024
	8d- Administration and Communications Apr 2024
	REVIEWED BY: BILL MAWYER, EXECUTIVE DIRECTOR

	8e- WWM Monthly Board Report - April 2024
	8f- Drought Monitoring Report April 2024
	8g- Amendment to Contract - Engineering and Admin Building - SEH
	8h- Bid Award and CIP Budget Amendment - Red Hill WTP Upgrades Project
	8i- 1RWSA REIMBURSEMENT RES RPS 2024
	8i- 2Rivanna - 2024 - Reimbursement Resolution - RPS
	9a-2024 Succession & Strategic Planning
	Default Section
	Slide 1: Succession & Strategic Planning   ~ Five-Year Organizational & Staffing Review ~
	Slide 2: Succession Planning Process
	Slide 3: Our Leadership Development Program will include:
	Slide 4
	Slide 5
	Slide 6
	Slide 7
	Slide 8
	Slide 9
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16: Summary in 2023
	Slide 17: Questions and Comments?   


	9b- WW 4 2024 BOD v2
	Default Section
	Slide 1: Wastewater  Program Review
	Slide 2: 4  Wastewater Facilities
	Slide 3: Sewer Pump Stations at Moores Creek
	Slide 4
	Slide 5: Moores Creek “Wet Side”
	Slide 6: Moores Creek “Solids side”
	Slide 7: Band Screens  remove debris from wastewater after the pump stations 
	Slide 8: Debris   removed by the  band screens
	Slide 9: Grit Removal System
	Slide 10
	Slide 11
	Slide 12
	Slide 13
	Slide 14
	Slide 15
	Slide 16
	Slide 17
	Slide 18
	Slide 19
	Slide 20
	Slide 21: Moores Creek Nutrients
	Slide 22: Wastewater Plant  Performance Testing
	Slide 23
	Slide 24: Amount of Wastewater Treated  
	Slide 25
	Slide 26: Wastewater Staff Licenses 
	Slide 27
	Slide 28: Purpose of the program
	Slide 29: Virginia Pollutant Discharge Elimination System
	Slide 30: Discharge limits